
 

 
 
 

HALIFAX AREA WATER AND  
SEWER AUTHORITY 

DAUPHIN COUNTY, PENNSYLVANIA 
 
 
 
 
 
 
 
 

2015 CHAPTER 94 REPORT 
 

MUNICIPAL WASTELOAD 
 

MANAGEMENT PLAN 
 
 
 

PREPARED 
March 2016 

 
 
 
 
 
 
 

Glace Associates, Inc. 
CONSULTING ENGINEERS 

3705 TRINDLE ROAD 
CAMP HILL, PENNSYLVANIA 17011 



3800-FM-BPNPSM0507    4/2014 COMMONWEALTH OF PENNSYLVANIA 
Chapter 94 Report  DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

- 1 - 

 
CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT 

ANNUAL REPORT 
 

For Calendar Year: 2015 
 

 Permittee is owner and/or operator of a POTW or other sewage treatment facility 
 Permittee is owner and/or operator of a collection system tributary to a POTW not owned/operated by permittee 
[...]
c. A discussion of specific problems in the sewer system or at the plant, known or suspected to be caused by 
industrial waste discharges and a summary of the steps being taken to alleviate or eliminate the problems. The 
discussion shall include a list of industries known to be discharging wastes which create problems in the plant or 
in the sewer system and action taken to eliminate the problem or prevent its recurrence. The report may describe 
pollution prevention techniques in the summary of steps taken to alleviate current problems caused by industrial 
waste dischargers and in actions taken to eliminate or prevent potential or recurring problems caused by 
industrial waste dischargers. 

 

Check the appropriate boxes: 
 Industrial waste report as described in 8 a., b. and c. attached (Attachment   ) 
 Industrial pretreatment report as required in an NPDES permit attached (Attachment   ) 

 







 

 
 
 

ATTACHMENTS 
 
 

A. HYDRAULIC  AND ORGANIC LOADING DATA & PROJECTIONS 
GRAPH (DEP SPREADSHEET) 

 
B. GENERAL PLAN 

 
C. DISCUSSION ON THE CONDITION OF PUMP STATIONS 

 
D. SOLIDS MANAGEMENT INVENTORY  

 
E. FLOW METER CALIBRATION REPORT 

 
F. MONTHLY DISCHARGE MONITORING REPORTS 

 
 

 



 

ATTACHMENT A 
 

HYDRAULIC AND ORGANIC LOADING DATA 
 PROJECTIONS GRAPH 

(DEP Spreadsheet) 



Permit No.:

Annual Avg 214 145

Month
Monthly Average BOD5 Loads for Past Five Years (lbs/day)
2011

January 297 90 90 96 136

279 144

PA0024457

Reporting Year:

Annual Avg

April

0.098
Month

0.171 0.093 0.096 0.0832
0.109 0.1009

0.106 0.104

0.098

May

0.106

March

0.115 0.1541

Exist. Overload? NO NO NO NO NO

0.1284
0.108 0.1155

November
December

Max 3-Mo Avg
Max : Avg Ratio

0.113 0.1504 0.1255
0.18

0.1264
0.1181
0.11

0.0985

141.1

1.08 1.33

Halifax Wastewater Treatment Plant

0.19

0.225 0.122

Monthly Average Flows for Past Five Years (MGD)
2015

0.0774
0.0691
0.0976
0.1123
0.121

1.20
737.0 739.0 739.0

0.113
0.105

0.0996

0.105 0.105 0.1131 0.1043

1.37
737.0

0.102 0.102 0.095

0.129

0.0924
0.098

0.1117

0.117

244.2 142.5

0.144

2014

153.0

0.116

0.1525

0.218
1.21
737.0

0.163

0.215

0.0866
0.124 0.102 0.101 0.0822

0.267

0.157

0.1446

0.177

2012 2013 2014 2015

Existing EDUs
Flow/EDU (GPD)

New EDUs

0.102

September
October

February

August 0.15 0.111

142.5

0.103 0.102
0.213

June
July

0.095 0.102
March 105 155 142

10.0 2.0 2.0 2.0 2.0
0.0016 0.0003 0.0003 0.0003 0.0003

0.1237 0.124 0.1243
New EDU Flow

January
2011 2012 2013

133 241 347
April 176 249 166 153 199

157 168 357

February 154 155 163 140 101

July 185 156 179 362 317
June 210 77 15 317 513
May 147 197

August 205 130 181 200 171

141 194 234

November 278 90 185 156 100
October 179 112 158 190 273

September 299 210

Max Mo Avg 299 249 185 362 513

December 158 135 157 153 147
12 12

Load/EDU 0.290 0.197 0.191 0.263 0.316
Existing EDUs 737 737 737 739 739

Proj. Annual Avg

Max : Avg Ratio 1.40 1.71 1.31 1.86 2.20

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 188 189 189 190 190
321 322 323

New EDU Load
0.1231 0.1234

0.1528 0.15320.1524

Projected BOD5 Loads for Next Five Years (lbs/day)
2016 2017 2018 2019 2020

Projected Flows for Next Five Years (MGD)
2016 2017 2018 2019 2020

2015

Facility Name:

Proj. Overload? NO NO NO NO NO
Proj. Max Avg 319 320

Future Organic Design Capacity: lbs BOD5/day
NOUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? NO

527
Year:

Existing Organic Design Capacity: lbs BOD5/day
Year:

0.1536

MGD

0.1539

December

Month
January
February

March
April
May

Total Monthly Precipitation for Past Five Years (Inches)
2011 2012 2013 2014 2015

June
July

August
September

October
November

Show Precipitation Data on Hydraulic Graph?

12 12 12 12 12 12 12 12

2.515 0.503 0.503 0.503 0.503
New EDUs 10 2 2 2 2

Proj. Overload?
Proj. Max 3-Mo Avg

3.5Persons/EDU:

PADEP Chapter 94 Spreadsheet
Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita69.8 40.7 40.7 43.7 40.3 0.083 0.056 0.055 0.075 0.090

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

0.21



0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

0.05

0.1

0.15

0.2

0.25

0.3

Jan 2011

A
pr 2011

Jul 2011

O
ct 2011

Jan 2012

A
pr 2012

Jul 2012

O
ct 2012

Jan 2013

A
pr 2013

Jul 2013

O
ct 2013

Jan 2014

A
pr 2014

Jul 2014

O
ct 2014

Jan 2015

A
pr 2015

Jul 2015

O
ct 2015

Jan 2016

A
pr 2016

Jul 2016

O
ct 2016

Jan 2017

A
pr 2017

Jul 2017

O
ct 2017

Jan 2018

A
pr 2018

Jul 2018

O
ct 2018

Jan 2019

A
pr 2019

Jul 2019

O
ct 2019

Jan 2020

A
pr 2020

Jul 2020
5-Year Measured and Projected Hydraulic Loads

Average Flows Hydraulic Design Capacity 3-Month Max Flows

MGD Precip 
(in)Halifax Wastewater Treatment Plant, PA0024457



0

100

200

300

400

500

600

Jan 2011

A
pr 2011

Jul 2011

O
ct 2011

Jan 2012

A
pr 2012

Jul 2012

O
ct 2012

Jan 2013

A
pr 2013

Jul 2013

O
ct 2013

Jan 2014

A
pr 2014

Jul 2014

O
ct 2014

Jan 2015

A
pr 2015

Jul 2015

O
ct 2015

Jan 2016

A
pr 2016

Jul 2016

O
ct 2016

Jan 2017

A
pr 2017

Jul 2017

O
ct 2017

Jan 2018

A
pr 2018

Jul 2018

O
ct 2018

Jan 2019

A
pr 2019

Jul 2019

O
ct 2019

Jan 2020

A
pr 2020

Jul 2020
5-Year Measured and Projected Organic Loads

Average Loads Organic Design Capacity Max Loads

Halifax Wastewater Treatment Plant, PA0024457



 

 ATTACHMENT B 
 

 GENERAL PLAN 





 

ATTACHMENT C 
 

DISCUSSION ON THE CONDITIONS OF PUMP STATIONS 
 



ATTACHMENT C.  
CONDITION OF PUMP STATIONS 

The sewerage system contains two pumping stations. 

Boyer Street Pumping Station - Location:  Boyer Street, Halifax Township 

Design Capacity:  50 gpm (1 pump basis) or 477 EDUs 
Present Flows:  Average:  0.6 gpm 

Maximum (Peak Hourly Flow estimated): 50 gpm 
Projected two-year maximum peak hourly flow estimated: 50 gpm 
(design basis of new Boyer Street Pump Station for maintaining velocity 
in 4-inch force main) 

The Boyer Street Pump Station was upgraded to submersible pumps at the end of 2014 and began 
operations in 2015. The single phase pumps run full speed. Attached runtime records indicate total 
runtime for both pumps is approximately 2 hours per week, usually divided equally between the pumps. 
However, the operator reports the floats electrically shorted on 3 occasions, but the float operation has 
since been corrected. The float timer did not record any events in 2015. It was returned to the vendor 
to verify proper operation. Procedures are being reviewed to ensure proper data recording for the 
remainder of 2016. 

Main Pumping Station - Location: At the Treatment Plant, conveying all flow from the Borough 
and the northern Halifax Township service area (including flows from Boyer Street Pumping Station). 
There are two (2) suction lift pumps with separate 4-inch suction lines, running into a single 4-inch 
force main. The pumps are variable speed based on use of variable frequency drives, so only maximum 
flows can be estimated based on runtime. Due to the small size of the force main, 2 pumps on 
represents a much lower flow rate than twice one-pump flow. Based on late 2015 runtime records 
following an adjustment to the pump controls, the lead pump (which is alternated) runs 24 hours per 
day nearly every day, while the lag pump typically runs 0 hours, to as many as 6 hours per day in a 
consistent rainstorm. Despite the interim controls adjustment, it remains unclear whether pumps run 
full speed together for an hourly period until the proposed further adjustment and flow metering is 
added. This pumping station also receives return flows from the treatment plant. 

A Corrective Action Plan (CAP) was agreed with DEP in December 2015 and corresponding Water 
Quality Management Permit (WQMP) application was made in January 2016. The pending application 
would add a larger 6-inch force main, a flow meter, and electrical/control adjustments so the 240 gpm 
peak hourly flow can be conveyed using only one pump. 

Design Capacity:  175 gpm (1 pump basis) or 1,669 EDUs 
Present Flows:  Average:  70 gpm (estimated based on plant flow) 

Maximum (Peak Hourly Flow estimated): 240 gpm 
Projected two-year maximum peak hourly flow estimated: 240 gpm 
(based on effective capacity of 2 pumps together into small 4-inch force 
main) 
As noted plant return flows are included. 
 

Wastewater from the Halifax School and southern Halifax Township service area flows directly to the 
headworks. The Peak Hourly Flow at the WWTP is determined to be 360 gpm based on analysis of 
effluent WWTP flow meter charts for this flow-through treatment plant. 









































 

ATTACHMENT D 
 

SEWAGE SLUDGE MANAGEMENT INVENTORY 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

ATTACHMENT D.  
SEWAGE SLUDGE MANAGEMENT INVENTORY 

 
The Authority employs wet hauling to dispose of sewage sludge.  The Authority has agreements to 
dispose biosolids at the Harrisburg Advanced Wastewater Treatment Facility, and Kline’s Services Inc.  
During 2015, approximately 11.2 dry tons of biosolids were disposed of which 3.1 dry tons went to 
Kline’s Services Inc. and 8.1 dry tons went to Harrisburg Advanced Wastewater Treatment Facility. 

 
 



Facility Name: Halifax Wastewater Treatment Plant
Permit Number: PA0024457

Date of Calculation: 3/15/2016

Average Daily Flow (mgd): 0.1043 Digester Capacity (gal): 42000
Influent BOD (mg/l): 258 %Solids of Outgoing Sludge: 2.03
Effluent BOD (mg/l): 5.6 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC
Conventional Activated Sludge SBR ABF

Extended Aeration x Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 220 TSS Removed (lbs/day): 143

Aerobic Digestion x Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 2281.52773
Digester Hydraulic Detention Time (days): 18

Estimated Total Solids Reduction (%): 0.3

dry lbs/day 100 wet lbs/day 4921
dry tons/monitoring period 18 wet tons/monitoring period 898

gal/day 590 gal/monitoring period 215368

wet tons/monitoring period 0
OR

dry tons/monitoring period 11.202
Enter only one of the above values.  The remaining value should be "0"

Is the amount reported by the generator within 15% of the calculated value? NO
NO explanation:

What type of information was used to calculate the above information: Information from DMR's
Dates used: 1/1/2015 TO 12/31/2015

Name of person performing the calculation: Joseph A. Bluge

(<500 gpd/sq ft)

Operational Information

Sludge Generation

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process

Place an "X" in the box beside the corresponding treatment process.

LESS THAN 15% RANGE

Digester Information



 

ATTACHMENT E 
 

FLOW METER CALIBRATION REPORT 



W.G. MALDEN 
P.O. BOX 196, EAST EARL, PA 17519 

PHONE: (717) 768-0800   FAX: (717) 768-0802 
 

 

***SERVICE REPORT*** 
 

JEFFREY GROSSER 

HALIFAX MUNICIPAL AUTHORITY 

P.O. BOX 443 

HALIFAX, PA  17032 

 

SERVICE DATE:  12/16/2015 

METER#:  C8201 AA 

LOCATION:  WASTEWATER - EFFLUENT 

SERIAL #:  12286/9404-31238-B02 

MANUFACTURER:  BADGER/CHESSELL 

RECORDER:  392 

TRANSMITTER:  2210 

PRIMARY:  90° V-NOTCH WEIR 

MAXIMUM CAPACITY:  347.2 GPM 

SERVICE CONTRACT:  ANNUAL 

 

 
*WORK  PERFORMED* 

 
CLEANED EQUIPMENT:  X         PRIMARY:  X 

 

*RECORDER CALIBRATION*     CHECKED AT:  0, 50, & 100% 

ERROR:  0%          CORRECTED ACCURACY:  ± 1% 

 

*TOTALIZER CALIBRATION*     CHECKED AT:  0, 50 & 100% 

ERROR: 0%          CORRECTED ACCURACY:  ± 1% 

 

*TRANSMITTER CALIBRATION* 

      

       SIMULATED HEAD RISES AND FLOW MEASUREMENTS  

ERROR:  0%   CORRECTED ACCURACY:  ± 1% 

 

 

COMMENT: PERFORMED ANNUAL CALIBRATION.  CLEANED PRIMARY.   LEFT EQUIPMENT 

OPERATING PROPERLY.  

 

 

 

SERVICE REPRESENTATIVE:  DENNIS/JACOB                    PERSON SEEN: JEFFREY 

copies:  



 

ATTACHMENT F 
 

MONTHLY DISCHARGE MONITORING REPORTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 












































































	2016-03-15,2015 Ch 94 Report Full Unsigned
	Binder1
	2016-03-15,Chapter 94 Cover Atts 2015
	2016-03-15,2015 Ch 94 Report using 3800-FM-BPNPSM0507


	sig pages
	2016-03-15,2015 Ch 94 Report Full Unsigned
	Binder1
	2016-03-15,Chapter 94 Cover Atts 2015
	2016-03-15,Chapter 94 Cover Atts 2015
	2015  halifax Chapter_94_Spreadsheet


	2016-03-15,2015 Ch 94 Report Full Unsigned
	2016-03-16,halifax Chapter_94_Spreadsheet
	2016-03-15,2015 Ch 94 Report Full Unsigned
	Binder1
	2016-03-15,Chapter 94 Cover Atts 2015
	S-GENPLAN - CAP
	2016-03-15,Chapter 94 Cover Atts 2015
	2016-03-15,Chapter 94 Cover Atts 2015
	ATTACHMENT C.  CONDITION OF PUMP STATIONS



	2016-03-16,Chapter 94 Att C Revised 2015
	2016-03-15,2015 Ch 94 Report Full Unsigned
	Binder1
	2015,Main PS Runtime Records


	2016-03-15,2015 Ch 94 Report Full Unsigned
	2016-03-15,2015 Ch 94 Report Full Unsigned
	2016-03-15,2015 Ch 94 Report Full Unsigned
	2015,Boyer St PS Runtime Records
	2016-03-15,2015 Ch 94 Report Full Unsigned
	Binder1
	2016-03-15,Chapter 94 Cover Atts 2015
	2016-03-15,Chapter 94 Cover Atts 2015
	ATTACHMENT D.  SEWAGE SLUDGE MANAGEMENT INVENTORY

	halifax Sludge Generation worksheet DEP  2015
	2016-03-15,Chapter 94 Cover Atts 2015
	Halifax Annual Cal Service Report 12 16 2015
	2016-03-15,Chapter 94 Cover Atts 2015

	SKMBT_C284e16031511570

	2016-03-15,2015 Ch 94 Report Full Unsigned
	2016-03-15,2015 Ch 94 Report Full Unsigned
	2016-03-15,2015 Ch 94 Report Full Unsigned



